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REPORT OF FREEZE-THAW TESTING OF STONE 

 

PROJECT: 

 

REPORTED TO:  

FREEZE-THAW TESTING REALSTONE SYSTEMS 

WHITE BIRCH STONE 560 KIRTS BOULEVARD 

SUITE 120 

TROY, MI 48084 

 

 ATTN: KURT FEIN 

   

AET JOB NO:   29-01290 DATE:   OCTOBER 11, 2013  

 

 

INTRODUCTION 

 

This report presents the results of testing performed on five stone units.  Samples were submitted 

to our laboratory by you.  The scope of our work consisted of performing freeze-thaw testing and 

reporting our results.  Testing was conducted in accordance with ASTM C67 “Standard Test 

Methods for Sampling and Testing Brick and Structural Clay Tile” and evaluated according to 

ASTM C 216 “ Standard Specification for Facing Brick (Solid Masonry Units Made from Clay 

or Shale)”. Our work was authorized by you on June 14, 2013. 

 

SAMPLE INFORMATION 

 

American Engineering Testing, Inc. received 1 box of 5 samples of stone from Realstone 

Systems labeled as White Birch on June 19, 2013.   

 

TESTING METHODS 

 

The specimens were subjected to freeze-thaw cycling in accordance with ASTM C67.  

 

1. The samples were placed in a pan with water at a depth of ½” and frozen for 20 hours.  Next 

the samples were immersed in a thawing tank for 4 hours.  This process is continued for 50 

cycles or until the specimens develop a crack or appears to have lost more than 3% of its 

original weight by disintegration as judged by visual inspection.  

 

2. Final weight loss percentages are calculated by dividing the oven dry weight of dislodged 

materials by the final oven dried sample weight, plus the total dislodged materials. 

 

 

 

 

 

 

 

CONSULTANTS 

· ENVIRONMENTAL 

· GEOTECHNICAL 

· MATERIALS 

· FORENSICS 
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TEST RESULTS 

 

WHITE BIRCH STONE 

Cycles Weight 

Loss % 

Full 

Width 

Cracking 

Rating 

1 0.0 No See Remarks 

2 0.0 No See Remarks 

3 0.0 No See Remarks 

4 0.0 No See Remarks 

5 0.0 No See Remarks 

Average 0.0  

 

 

REMARKS 

 

The samples were tested to 50 freeze thaw cycles and found to meet the specifications of ASTM 

C216 “Standard Specification for Facing Brick (Solid Masonry Units Made from Clay or Shale)” 

for SW facing material.  This report represents specifically the samples tested.  According to 

ASTM C216 section 6.1.3.1 No individual unit separates or disintegrates resulting in a weight 

loss greater than 0.5% of its original dry weight. Also section 6.1.3.2 No individual unit develops 

a crack that exceeds, in length, the units least dimension.   If you have any questions, please feel 

free to call us. 

 

Report Prepared By:     Report Reviewed By: 

American Engineering Testing, Inc.   American Engineering Testing, Inc. 

 
   

 
                        
                              ______________________________                                      

Joseph T. Johnson     Daniel M. Vruno, P.E. 

Concrete Technician III    Principal Engineer 

Phone: 651-659-1354     MN Lic. No. 42037 

Fax: 651-647-2744     Phone: 651-659-1334 

jtjohnson@amengtest.com     Fax: 651-647-2744 

        dvruno@amengtest.com 
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REPORT OF FREEZE-THAW TESTING OF STONE 

PROJECT: REPORTED TO: 

MATERIAL EVALUATION REALSTONE SYSTEMS 
LATTE-STONE UNITS 560 KIRTS BLVD 

SUITE 120 
TROY, MI 48084 

ATTN: STEVE HODGES 

AET JOB NO:   20-11101 DATE:  JANUARY 29, 2013  

INTRODUCTION 

This report presents the test results on five stone units.  Samples were submitted and identified 
by you.  The scope of our work consisted of conducting freeze-thaw testing in accordance with 
ASTM C67-12, “Standard Test Methods for Sampling and Testing Brick and Structural Clay 
Tile” and evaluated according to ASTM C 216-12a “Standard Specification for Facing Brick 
(Solid Masonry Units Made from Clay or Shale).” Our work was authorized by you on February 
20, 2012. 

SAMPLE INFORMATION 

American Engineering Testing, Inc. received 5 stone samples identified as Latte #1 through #5 
from Realstone Systems.   

TESTING METHODS 

The specimens were subjected to freeze-thaw cycling in accordance with ASTM C67, Section 9.  

1. The samples were placed in a pan with water at a depth of ½” and frozen for 20 hours.  Next 
the samples were immersed in a thawing tank for 4 hours.  This process continued for 50 
cycles or until the specimens develop a crack or appears to have lost more than 3% of its 
original weight by disintegration as judged by visual inspection.  

2. Final weight loss percentages are calculated by dividing the oven dry weight of dislodged 
material by the final oven dried sample weight, plus the total dislodged material. 

CONSULTANTS 
· ENVIRONMENTAL 
· GEOTECHNICAL 
· MATERIALS
· FORENSICS
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TEST RESULTS 

Sample Weight 
Loss %

Full 
Width 

Cracking 

Rating 

L1 0.005% No See Remarks 
L2 0.010% No See Remarks 
L3 0.004% No See Remarks 
L4 0.007% No See Remarks 
L5 0.005% No See Remarks 

Average 0.006% 

REMARKS 

The samples were tested for 50 freeze thaw cycles.  The test results meet the specifications of 
ASTM C216-12a “Standard Specification for Facing Brick (Solid Masonry Units Made from 
Clay or Shale)” for SW facing material.  This report represents specifically the samples tested.  
The ASTM C216 requirements for freeze-thaw durability in section 6.1.3.1 state that no 
individual unit separates or disintegrates resulting in a weight loss greater than 0.5% of its 
original dry weight. Additionally, ASTM C216, Section 6.1.3.2 states that no individual unit 
develops a crack that exceeds, in length, the units least dimension.   If you have any questions, 
please feel free to call us. 

Report Prepared By:     Report Reviewed By: 
American Engineering Testing, Inc.   American Engineering Testing, Inc. 

   

                       
                              ______________________________                                      
Joseph T. Johnson     Daniel M. Vruno, P.E. 
Concrete Technician III    Principal Engineer 
Phone: 651-659-1354     MN Lic. No. 42037 
Fax: 651-647-2744     Phone: 651-659-1334 
jtjohnson@amengtest.com     Fax: 651-647-2744 
        dvruno@amengtest.com
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REPORT OF FREEZE-THAW TESTING OF STONE 

PROJECT: REPORTED TO: 

MATERIAL EVALUATION REALSTONE SYSTEMS 
MOCHA-STONE UNITS 560 KIRTS BLVD 

SUITE 120 
TROY, MI 48084 

ATTN: STEVE HODGES 

AET JOB NO:   20-11101 DATE:  JANUARY 29, 2013  

INTRODUCTION 

This report presents the test results on five stone units.  Samples were submitted and identified 
by you.  The scope of our work consisted of conducting freeze-thaw testing in accordance with 
ASTM C67-12, “Standard Test Methods for Sampling and Testing Brick and Structural Clay 
Tile” and evaluated according to ASTM C 216-12a “Standard Specification for Facing Brick 
(Solid Masonry Units Made from Clay or Shale).” Our work was authorized by you on February 
20, 2012. 

SAMPLE INFORMATION 

American Engineering Testing, Inc. received 5 stone samples identified as Mocha #1 through #5 
from Realstone Systems.   

TESTING METHODS 

The specimens were subjected to freeze-thaw cycling in accordance with ASTM C67, Section 9.  

1. The samples were placed in a pan with water at a depth of ½” and frozen for 20 hours.  Next 
the samples were immersed in a thawing tank for 4 hours.  This process continued for 50 
cycles or until the specimens develop a crack or appears to have lost more than 3% of its 
original weight by disintegration as judged by visual inspection.  

2. Final weight loss percentages are calculated by dividing the oven dry weight of dislodged 
material by the final oven dried sample weight, plus the total dislodged material. 

CONSULTANTS 
· ENVIRONMENTAL 
· GEOTECHNICAL 
· MATERIALS
· FORENSICS
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TEST RESULTS 

Sample Weight 
Loss %

Full 
Width 

Cracking 

Rating 

M1 0.000% No See Remarks 
M2 0.002% No See Remarks 
M3 0.004% No See Remarks 
M4 0.007% No See Remarks 
M5 0.014% No See Remarks 

Average 0.005% 

REMARKS 

The samples were tested for 50 freeze thaw cycles.  The test results meet the specifications of 
ASTM C216-12a “Standard Specification for Facing Brick (Solid Masonry Units Made from 
Clay or Shale)” for SW facing material.  This report represents specifically the samples tested.  
The ASTM C216 requirements for freeze-thaw durability in section 6.1.3.1 state that no 
individual unit separates or disintegrates resulting in a weight loss greater than 0.5% of its 
original dry weight. Additionally, ASTM C216, Section 6.1.3.2 states that no individual unit 
develops a crack that exceeds, in length, the units least dimension.   If you have any questions, 
please feel free to call us. 

Report Prepared By:     Report Reviewed By: 
American Engineering Testing, Inc.   American Engineering Testing, Inc. 

   

                       
                              ______________________________                                      
Joseph T. Johnson     Daniel M. Vruno, P.E. 
Concrete Technician III    Principal Engineer 
Phone: 651-659-1354     MN Lic. No. 42037 
Fax: 651-647-2744     Phone: 651-659-1334 
jtjohnson@amengtest.com     Fax: 651-647-2744 
        dvruno@amengtest.com



SYSTEMSTM

Inspiring. Timeless. Enduring.

realstone

www.realstone.com  1.866.698.5066   

COLLECTION ASTM TESTING DATA

realstonesystems.com  1.866.698.5066  



SYSTEMSTM

Inspiring. Timeless. Enduring.

realstone

www.realstone.com  1.866.698.5066   

COLLECTION ASTM TESTING DATA

realstonesystems.com  1.866.698.5066  

US Office
560 Kirts Blvd., Suite 120 
Troy, MI 48084  USA
248-614-6613

Canada Office
464 Brierwood Ave.
Ottawa, ONT. K2A2H3 CA
613-321-5866

For additional help or with questions please contact us 
at 1-866-698-5066 or at realstonesystems.com



SYSTEMSTM

Inspiring. Timeless. Enduring.

realstone

www.realstone.com  1.866.698.5066   

COLLECTION ASTM TESTING DATA

realstonesystems.com  1.866.698.5066  

REPORT OF FREEZE-THAW TESTING OF STONE 

PROJECT: REPORTED TO: 

MATERIAL EVALUATION REALSTONE SYSTEMS 
ROMAN BEIGE-STONE UNITS 560 KIRTS BLVD 

SUITE 120 
TROY, MI 48084 

ATTN: STEVE HODGES 

AET JOB NO:   20-11101 DATE:  JANUARY 29, 2013  

INTRODUCTION 

This report presents the test results on five stone units.  Samples were submitted and identified 
by you.  The scope of our work consisted of conducting freeze-thaw testing in accordance with 
ASTM C67-12, “Standard Test Methods for Sampling and Testing Brick and Structural Clay 
Tile” and evaluated according to ASTM C 216-12a “Standard Specification for Facing Brick 
(Solid Masonry Units Made from Clay or Shale).” Our work was authorized by you on February 
20, 2012. 

SAMPLE INFORMATION 

American Engineering Testing, Inc. received 5 stone samples identified as Roman Beige #1 
through #5 from Realstone Systems.   

TESTING METHODS 

The specimens were subjected to freeze-thaw cycling in accordance with ASTM C67.  

1. The samples were placed in a pan with water at a depth of ½” and frozen for 20 hours.  Next 
the samples were immersed in a thawing tank for 4 hours.  This process continued for 50 
cycles or until the specimens develop a crack or appears to have lost more than 3% of its 
original weight by disintegration as judged by visual inspection.  

2. Final weight loss percentages are calculated by dividing the oven dry weight of dislodged 
material by the final oven dried sample weight, plus the total dislodged material. 

CONSULTANTS 
· ENVIRONMENTAL 
· GEOTECHNICAL 
· MATERIALS
· FORENSICS
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TEST RESULTS 

Sample Weight 
Loss %

Full 
Width 

Cracking 

Rating 

RB1 0.42% Yes See Remarks 
RB2 1.74% Yes See Remarks 
RB3 62.83% Yes See Remarks 
RB4 55.27% Yes See Remarks 
RB5 0.47% Yes See Remarks 

Average 24.14% 

REMARKS 

The samples were tested for 50 freeze thaw cycles and did not to meet the specifications of 
ASTM C216-12a “Standard Specification for Facing Brick (Solid Masonry Units Made from 
Clay or Shale)” for SW facing material.  This report represents specifically the samples tested.  
The ASTM C216 requirements for freeze thaw durability in 6.1.3.1 state that no individual unit 
separates or disintegrates resulting in a weight loss greater than 0.5% of its original dry weight. 
Additionally, ASTM C216, Section 6.1.3.2 states that no individual unit develops a crack that 
exceeds, in length, the units least dimension.   All samples exhibited unsatisfactory weight loss, 
full width cracking or both.  If you have any questions, please feel free to call us. 

Report Prepared By:     Report Reviewed By: 
American Engineering Testing, Inc.   American Engineering Testing, Inc. 

   

                       
                              ______________________________                                      
Joseph T. Johnson     Daniel M. Vruno, P.E. 
Concrete Technician III    Principal Engineer 
Phone: 651-659-1354     MN Lic. No. 42037 
Fax: 651-647-2744     Phone: 651-659-1334 
jtjohnson@amengtest.com     Fax: 651-647-2744 
        dvruno@amengtest.com
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